
y warringtgnfltçS.nt

TEST REPORT NR. 15351

As a basis for a general report for the
building and housing inspection
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Valid until 2610312017
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FOUNDJNG MEMBER

Order
"Brandschacht"-test (Building material class 81) according to DIN 41 02 - Par11 (May 1998)

Material and Gommercial name
PVC Vulcan@ SGENIC 2150

Regulations concerning the test report
DIN 4102-Part 1 (May 1998)

Result of the tests
The material has met the demands for non-readily ignitable building materials

Ghent, 26llÅÅlf 2012

I. I-AMMERTYN
Project Assistant

The results of the tests apply only on the materials mentioned in this report

This report contains 9 pages including 4 annexes.
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Project Leader
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This document is the original version of this test report and is written in English.
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,1. IDENTIFICATION OF THE PRODUCT

Commercial name: "Vulcan@ SCENIC 2150"

Description of the material: The product is a supple PVC (Polyvinylchloride) made fire-
resistant in the mass. Colour : one side white 1295, the other side black 1009.

O based on the information of the sponsor

(*") values verified by the laboratory.

WFRCENT nv is een spin-off bedrijf van de Universiteit Cent, voorheen Laborafor¡unr voor Aanwending der Brandstofien en Wnrmteoverdracht - Afdeling Brandveiligheid
WFRCENT nv is a spin-off company from the University of Ccnt, previously the Laboratory for Heat Transfer and Fuel Technology - tirc SÀfety Div¡sion

Description of the material

Measured values (*")Nominal values (*)

0,42 0 ,4Thickness (mm)

605 601Surface mass (g/m')
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2. TEST ULTS

2.1. "Brandschacht"-Test according to DIN 4102 Part 16

Time- indication from the start of the test
about 10 % of the area of the burner till 10:00
about 15 % of the area of the burner till 10:00

WFRCENT nv is een spin-off bedrijf van de Universiteit Cent, voorheen Laboratorium voor Aanwcnding der Brantlstoffen en Warmteoverdracht - Afdeling Brandveiligheid
WFRCENT nv is a spin-off compary from the University of Gent, previously the Laboratory for Heat Transfer and Fuel Technology - Fire Safety Division

(1)
(1
(.)

Result of the ,,Brandschacht"-test (part l)
Measured values for the 4 samples

3 (white) 4 (white)1 (black) 2 (white)Sample:

I 11 1

1 Number of sample-classification
according to DIN 4102 Teil 15
Table 1

7080 8080

00:30 00:3000:30 00:30

2 Maximum height of flame
from the bottom of the samPle cm

3 at time (1) min : s

00:0300:03 00:0300:03

4 Melting throuqh/
Burninq throuqh
attime (1) mtn :s

5 Observations on the backside of the
sample
Flames/glowing at time (1) min : s

6 Colouring at time (1) min : s

00:1500:15 00:1500:'15

yes yesyes yes

7 Flaming droplets
Start at (1)

Dimension:
I Single falling droplets

9 Continuous falling droplets

mtn:s

Fallinq of burninq particles
10 Start at (1) min : s

Dimension:

11 Single falling of burning particles

12 Continuous falling of burning
particles

13 Afterburning on the floor (Max)

mrn:s

00:20 (.) 00:20 (-.)00:20 (.)00:20 (-)

Diminishing of the burner flame due
to falling material

mtn:s14 at time (1)

10:00 '10:0010:00 10:00

10:00 10:0010:00 10:00

Earlv termination of test
'15 Stop of flaming of the sample (1)

mln:s

16 Time of termination (1) min : s
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(1) Time- indication from the start of the test

WFRCTNT nv is a spin-off company from the Univcrsity of Cent, previously the Laboratory for Heat Transfer and Fuel Tcchnology - tire Safety Division

gent

Result of the ,,Brandschacht"-test (part 2)

Measured values for the 4 samples

3 (white) 4 (white)1 (black) 2 (white)Sample:

Afterburnino after the end of the test
17 Duration min : s

18 Number of samples

19 Front side of the sample

20 Back side of the sample

21 Length of the flames cm

Afterqlowing after the end of the test
22 Duralion min:s

23 Number of Samples
Place of occurring:

24 fop half of the sample

25 Bottom half of the sample

26 Front side of the sample

27 Back side of the sample

146,20123,60 114,40115,25

3 41 2

49
48

51
50

54
54

52
54

52
52

50
53

50
50

52
51

53,50 51,7550,75 49,50

Smoke attenuation
28 <400 % xmin
29 >400 %xmin

30 Graph in Annex Nr.

Lenqths at the end of the test
3'1 Separate values

32 Average ofthe separate
measurements

cm

cm

121,10 122,00119,6 120,90

10:00 9:279:57 0:36

42 31

Smoke qas temperature
33 Max of the average values

34 at time (1)

35 Graph in Annex Nr.

.C

mtn:s

36 Remarks
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2.2. "Kleinbrenner" - Test for B2-Classification (DlN 41 02 Parl1) (Edge exposure of
the test material)

The white side

The black side

3. Assessment

The building material, described on page 2, has complied with the requirements for non-

readily ignitable building materials (schwerentflammbare Baustoffe) Class 81 according
to the standard DIN 4102-1 (Ed¡tion May 1998) paragraph 6.1.2.2 and 6.2.2

4. Special remark

4.1 The results of this fire test are valid only for the building product as described on page

2. ln connection with other building materials its fire behaviour can be influenced
unfavourably. Therefore its fire behaviour in connection with other building materials
should be proven separately according to the standard DIN 4102-1'
4.2 This test report does not replace the compulsory general approval of the building
inspection. lt serves as a basis for the prescribed use approval.

WFRCENT nv is cen spin-off bedrijf van cle Universiteit Cent, voorheen Laboratorium voor Aanwending der Brarrdstoffen en Warnìteoverdracht - Afdel¡n8, ßrandveiligheid
WFRCENT nv is a spin-off comp¡ny lrom the University of Gcnt, previously the Laboratory for He¡t Transfer and Fuel Technology - Fire Safety Division

s/- regent
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Graoh of Smoke Attenua tion for Samole I (blackl
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Graph of Smoke Gas Temperature for Sample 1 (black)

Temperature ('C)

500

0
o 100 200 300 400 500 600

Time (s)

WFRGENT nv is een spin-off bedrijf van de Universiteil Cent, voorheen Laboratorium voor Aanwending rler Brandstoffen en Warmleoverdracht - Afdeling Brandveiligheid
WFRCENT nv is a spin-off company from the Universily of Cent, previously the Laboratory for Heat Transfer and Fuel Technology - Fire Safety Division
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Annex 2

Graph of Smoke Attenuation for Sample 2 (white)
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WFRCENT nv is een spin-off bedri.jf v¡n de Universite¡t Cent, voorheen Laboratorium voor Aanrvending der Brandstoffen en Warmteoverdracht - Afdeling Brandveiligheid
WFRGENT nv is a spin-off company from the University of Cent, previously the Laboratory for Heat Transfer and Fuel Technology - F¡re Safety Div¡sion
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Graoh of Smoke Attenu for Samole 3 lwhite)
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Graph of Smoke Gas Temperature for Sample 3 (white)
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WFRCENT nv is een spin-off bedrijf van de Universiteit Cent, voorheen Laboratorium voor Aanwending der Brandstoffen en Warmteovertlracht - Afdeling Brandveiligheid
WFRGENT nv is a spin-off company fronr the university of Cent, previously the Laboratory for Heat Transfer and Fuel Technology - Fire Safety D¡vis¡on
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Graoh of Smoke Atten on for Samole 4 (whitel
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wFRCENT nv is een spin-off bedrijf v¡n de Un¡vers¡teit Gent, voorheen Laboratoriunr voor Aanrvending der ßrandstoffen en Warmteoverdracht - Afdel¡nB Brandveiligheid
WFRCENT nv is a spin-off company from the University of Gent, previously the Laboratory for Heat Transfer ¡nd Fuel Technology - F¡re Safety Div¡sion
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